

レジメン名	使用薬剤	略号	投与量	投与スケジュール		備考
CDDP・ADR療法	シスプラチン	CDDP	120mg/m ²	day1	3週毎投与	骨肉腫
	ドキシルビシン	ADR	30mg/m ²	day1-2		
IFM療法	イホスファミド	IFM	1.5g/m ²	day1-5	3週毎投与	子宮肉腫
HAL療法	エリブリン	HAL	1.4mg/m ²	day1,8	3週毎投与	軟部肉腫
Pazopanib療法	パゾパニブ		800mg/day	day1	連日服用	軟部肉腫

